The Corporation of the Township of Tay
Committee of all Council Meeting

March 14, 2018
10:00 a.m.

Municipal Office Council Chambers
Agenda

1. Call to Order:

2. Adoption of the Agenda:

3. Disclosure of Interest:

4. Delegations

10:00 - Jason Honan - Re: Request to have Septic Re-inspection
Program Fee Waived

10:15 - Tracy Roxborough, SSS - Re: Climate Change Action Project &
Request to Joint the Federation of Canadian Municipalities (FCM)
Partners for Climate Protection (PCP) Program

5. Standing Committee Business:

A: Protection to Persons & Property

B: General Government & Finance

C: Public Works

D: Planning & Development

6. Closed Session:

6.1 Report - Municipal Law Enforcement Officer - Re: Personal
[...]
Tay Area Water Treatment 3,060




STAFF REPORT

Department/Function: Public Works

Chair: Councillor Jim Crawford

Meeting Date: March 14, 2018

Report No.: PW-2018-22

Report Title: Tay Area DWS M.O.E.C.C. Compliance

Inspection Report

RECOMMENDATION:

That Staff Report No. PW-2018-22 regarding the 2017 M.O.E.C.C. Tay
Area DWS Inspection be received;

And that the M.O.E.C.C. report 1-F6KWY Dbe received for information.

INTRODUCTION/BACKGROUND:

On an annual basis the Ministry of the Environment and Climate Change
(M.O.E.C.C.) conducts detailed inspections of water treatment plants and the
associated water distribution systems. This report reviews the most recent
inspection (report attached).

ANALYSIS

The M.O.E.C.C. inspected the Tay Area Drinking Water System on December
20, 2018. The primary focus of this inspection is to confirm compliance with
M.O.E.C.C. legislation as well as evaluating conformance with ministry
drinking water related policies and guidelines during the inspection period.
The ministry utilizes a comprehensive, multi-barrier approach in the
inspection of water systems that focuses on the source, treatment and
distribution components as well as management practices.

In response to the inspection the M.O.E.C.C. identified one issue of Non-
compliance as follows:

Public Works 1 March 14, 2018
Report No. PW-2018-22




“A review of records did not confirm that at all times and all locations
in the distribution system the chlorine residual was never less than
0.05 mg/L free chlorine. Specifically, low chlorine residuals were
observed within the seasonal water distribution system within the
communities of Grandview Beach and Paradise Point. These areas
have historically been affected by low distribution residuals and
continued to experience low chlorine distribution residuals during
2017.”

The Township is aware of the need to improve the water services in these
communities and did initiate some immediate, interim and long-term
solutions.

The Tay Area DWS received a final inspection rating of 96.05% from the
M.O.E.C.C. and a risk rating of 3.95%.

FINANCIAL/BUDGET IMPACT:
There are no direct financial impacts associated with this report.

CONCLUSION:
This report provides Council with the M.O.E.C.C. annual inspection report
and notes the non-compliance item and inspection rating.

Prepared By: Mike Emms, Water/Wastewater Superintendent
Recommended By: Date: March 6, 2018
Peter Dance

Director of Public Works

Reviewed By: Date: March 6, 2018

Robert J. Lamb, cEcD, Ec.D.
Chief Administrative Officer

Public Works 2 March 14, 2018
Report No. PW-2018-22



Ministry of the Environment and Ministére de ’Environnement et de ’\ ’
Climate Change I’Action en matiére de changement »—'
climatique ) ) >
Drinking Water and Environmental o . - ’u I
Compliance Division Division de la conformité en matiére d'eau V n a rl 0
Barrie District Office potable et d’'environnement
Unit 1201 Bureau du district de Barrie
54 Cedar Pointe Drive Bureau 1201
Barrie ON L4N 5R7 54, chemin Cedar Pointe
Barrie (Ontario} L4N 5R7

February 20, 2018

The Corporation of the Township of Tay
450 Park Street, P/QO/ Box 100

Victoria Harbour, Ontario LOK 2A0

Attention: Mr. Robert Lamb, Chief Administrative Officer

Re: Victoria Harbour Drinking Water System
2017 Communal Drinking Water Inspection Report # 1-FOKWY

Please find attached the Ministry of the Environment’s final inspection report for the above
facility. The report provides an assessment of compliance with applicable legislation, Licences,
Permits and any other control documents.

In order to measure individual inspection results, the Ministry has established an inspection
compliance risk framework based on the principles of the Inspection, Investigation and
Enforcement Secretariat and advice of internal/external risk experts. The Inspection Summary
Rating Record (IRR), included as an appendix to this report, provides the Ministry, the system
owner and the local Public Health Units with a summarized quantitative measure of the drinking
water system’s annual inspection and regulation water quality testing performance.

Section 19 of the Safe Drinking Water Act (Standard of Care) creates a number of obligations for
individuals who exercise decision-making authority over municipal drinking water systems.
Please be aware that the Ministry has encouraged such individuals, particularly municipal
councillors, to take steps to be better informed about the drinking water systems over which they
have decision-making authority. These steps could include asking for a copy of this inspection
report and a review of its findings. Further information about Section 19 can be found in
“Taking Care of Your Drinking Water: A guide for members of municipal council” (PIBS

7889¢) found under “Resources” on the Drinking Water Ontario website at

www.ontario.ca/drinkingwater .”

Sincerely,

/ e Ear—

Donna Staniscia, Provincial Officer
Drinking Water and Environmental Compliance Division
Barrie District Office, Ministry of the Environment and Climate Change

cc.

Peter Dance, Director of Public Works, Township of Tay

Michael Emms, Water and Wastewater Superintendent

Medical Officer of Health, Simcoc Muskoka District Heatth Unit

Manager, MOECC Licencing and Approvals Branch

Area Officer, Ministry of Natural Resources — Southern Region, Bracebridge Office
MOECC Barrie District Office File

Severn Sound Environmental Association







} L Ontario

Ministry of the Environment and Climate Change

VICTORIA HARBOUR DRINKING WATER SYSTEM

Inspection Report

Site Number:

Inspection Number:

Date of Inspection:
Inspected By:

220001076
1-FEKWY

Dec 20, 2017
Donna Staniscia




f’t ~Ontario

OWNER INFORMATION:

Company Name:

Ministry of the Environment and Climate Change
Inspection Report

TAY, THE CORPORATION OF THE TOWNSHIP OF

Street Number: 450 Unit ldentifier:

Street Name: PARK St

City: VICTORIA HARBOUR

Province: ON Postal Code: LOK 2A0
CONTACT INFORMATION

Type: Owner Name: Peter Dance

Phone: {705) 534-7248 x224 Fax: {705) 5344493

Email: pdance@tay.ca

Title: Director of Public Works, Township of Tay

Type: Main Contact Name: Michael Emms

Phone: {705) 534-7248 Fax: {705) 534-4493

Email: meems@tay.ca

Title: Water Wastewater Superintendent

Type: Operator Name: Leonard Todd

Phone: (705) 529-5472 Fax: {705) 5344493

Email:

Title: Environmental Lead Hand, Township of Tay

INSPECTION DETAILS:

Site Name:

Site Address:
County/District:

MOECC District/Area Office;
Health Unit:

Conservation Authority:
MNR Office:

Category:

Site Number:

Inspection Type:

Inspection Number:

Date of Inspection:

Date of Previous Inspection:

COMPONENTS DESCRIPTION

VICTORIA HARBOUR DRINKING WATER SYSTEM

45 LIGHTHOUSE CRES VICTORIA HARBOUR LOK 2A0
Tay

Barrie District

SIMCOE MUSKOKA DISTRICT HEALTH UNIT

Large Municipal Residential
220001076

Announced

1-FEKWY

Dec 20, 2017

Sep 15, 2016

Sub Type:

Site (Name): MOE DWS Mapping
Type: DWS Mapping Point
Site (Name): RAW WATER INTAKE

Report Generated for stanisdo on 16/02/2018 (dd/mmiyyyy)

Site #: 220001076
VICTORIA HARBOUR DRINKING WATER SYSTEM
Date of Inspection: 20/12/2017 (dd/mm/yyyy}

Page 2 of 26



Ministry of the Environment and Climate Change

g>0ntari0 Inspection Report

Type: Source Sub Type: Surface

Comments:

The Victoria Harbour Water Treatment Plant draws source water from Hogg Bay within Georgian Bay. The raw water
intake crib structure is located approximately 140 metres from shore in approximately five meires of water. The
intake crib allows water to gravity feed from the bay to the intake pipe. A raw water sample line and the chlorine
diffuser for zebra mussel control are located at the intake crib structure. There are two raw water sampling pumps
located within the low lift pump station for raw water monitoring purposes.

The intake crib structure is connected to the intake pipe which consists of approximately 131 metres of buried 406
mm diameter polyethylene pipe, with a 7.6 metre section of ductile iron pipe at the shoreline, extending from the
intake structure to the low lift pump station and screened wet well.

Site (Name): LOW LIFT PUMP STATION

Type: Other Sub Type: Surface Water

Comments:

The low lift pump station (LLPS) is located on an extension of Juneau Road in the community of Victoria Harbour.
During operation of the low lift pumps, raw water is conveyed to the low lift pump well. The low lift pump well is a 2.5
m diameter concrete wet wel! with a divider wall with a coarse screened opening. In the LLPS, there are three vertical
turbine pumps {lead/lag/standby), each with a rated capacity of 62.5 L/s and a total firm capacity of 125 L/s. The
pumps draw water from the pump well and supply water to the treatment plant via a discharge header and a 300 mm
by 140 m ductile iron raw water watermain.

Two (2) automatic self-cleaning strainers with a sieve size of approximately 300 um are in place on the discharge
header; each with a minimum capacity of 120 L/s. Wastewater from the strainers is discharged into the wastewater
lift station located outside the LLPS.

After the sirainers, raw water flows through a turbidimeter and is then injected with a coagulant (alum) to assist in the
filtration treatment processes at the water treatment plant (WTP). This coagulant feed system is referred to as the
‘primary coagulant feed system'. It consists of two chemical day tanks with spill containment and two feed pumps
{duty/standby). The low lift pumps will automatically shut-down if this coagulant system fails.

After the coagulant addition, there is an in-line mixer for flash mixing the coagulant with the raw water prior to entering
into the raw water watermain. The watermain has a volume of 15 m3 and provides approximately two (2) minutes of
flocculation time at a raw water flow rate of 125 L/s. Water taken from the source is measured by an electromagnetic
flow meter which is linked to the Supervisory Control and Data Aquisition (SCADA) system for monitoring and
trending purposes.

Site (Name):  Zebra Mussel Control System

Type: Source Sub Type: Chemical Addition

Comments:

The zebra mussel control system is typically used on a seasonal basis when water femperatures exceed 12 degrees
Celsius or more frequently if observations and inspections warrant.

The zebra mussel control system pre-chlcrinates the raw water at either the intake crib structure. The system is
housed within the low lift pump station and is interlocked with the low lift pump controls. A 105 L bulk sodium
hypochlorite solution storage tank with spill containment is housed within the low lift station.

At the intake structure, the sodium hypochlorite solution is fed through a 25 mm line running along the intake piping
and exists through a 25 mm diameter ring diffuser situated inside the intake belimouth.

Site (Name): TREATED WATER

Type: Treated Water POE Sub Type: Treatment Facility

Comments:

From the LLPS, raw water is conveyed to the Victoria Harbour WTP for treatment, including filtration and disinfection.
The filtration treatment subsystem is comprised of two systems, an older system and a newer system. The older
filtration system consists of chemically-assisted conventional filtration via one Ecodyne-Graver Monoplant ®
(conventional filter). The newer filtration system consists of three positive-pressure, hollow-fibre microfiltration Pall

Report Generated for stanisdo on 16/02/2018 (dd/mm/yyyy) Page 3 of 26
Site #: 220001076

VICTORIA HARBOUR DRINKING WATER SYSTEM

Date of Inspection: 20/112/2017 (dd/mmiyyyy)




Ministry of the Environment and Climate Change

g)on tar|o Inspection Report

membrane racks ® (membrane racks). Primary disinfection is done in two stages by ultraviolet (UV) irradiation and
chlorination with contact time through the addition of sodium hypochlorite. Secondary disinfection is accomplished
through the addition of sodium hypochlorite. After the LLPS, raw water (with some coagulant previously added in
from the 'primary coagulant feed system’) enters the WTP via the raw watermain. Once in the WTP building, the raw
watermain splits into two inlet pipes. One inlet pipe feeds raw water to two membrane racks. The other pipe feeds
one membrane rack and the conventional filter.

Prior to entering into the conventional filter, the raw water is injected a second time with more coaguiant (currently
alum) via the 'secondary coagulant feed system." The secondary coagulant feed system consists of two chemical day
tanks with spill containment and two metering pumps {duty/standby) with automatic switch-over and alarms. The
conventional filter system will automatically shut-down should this coagulant system fail. The conventional filter is a
packaged unit that consists of coagulation, flocculation, settling clarifier and dual-media filter with a combination of
sand and anthracite coal. The packaged filtration unit has a capacity of 1962 cubic metres per day (m*day) or 23 L/s.
The packaged unit contains an up-flow clarifier comprised of a rapid coagulant mixing zone, sludge recirculation and
flocculation zone, settling zones with tube settlers, floc barriers and a clarified water collection flume. Clarified water is
discharged to parallel dual media (anthracite/silica sand) filter. The filter has backwash and filter-to-waste
capabilities.

Each membrane rack is a positive-pressure, hollow-fibre microfiliration membrane train, each with a capacity of 2,720
m3/day. Each membrane train consists of a rack of 34 membrane modules. Each module is 6" in diameter and 79"
tall, with a surface area of 538 square feet (ft2) and a nominal pore size of 0.1 micrometers. The membrane racks
are controlled by a dedicated PLC and are HMI integrated with the SCADA system. They are equipped with a self-
clean system which uses sodium hypochlorite, sodium hydroxide and citric acid. The cleaning system includes three
double-walled day tanks with spill containment, three level transmitters, three chemical pumps and one cleaning
solution recirculation pump. The membrane racks also have a backwash system with a wastewater neutralization
system prior to wastewater being discharged to sanitary sewer. It should be noted that the secondary coagulant feed
system is not used or required for the membrane racks.

The filtrate flow line coming off of each filter/membrane filter is outfitted with a Hach ® Low-range turbidimeter for
continuously measuring filtrate turbidity, and a dedicated Krohne 150 mm magnetic flow meter. Each turbidimeter
and each flow meter is linked to SCADA for trending, alarming and control purposes. After the turbidimeters and flow
meters, each of the four filtrate lines is equipped with a Trojan UVSwift 2L12 ultraviolet light {UV) irradiation
disinfection system unit (Note: the flow meters on UV units 101 and 201 are installed after the UV units due to pipe
spacing limitations). Each UV unit is complete with an ultraviolet reactor housing two medium pressure high intensity
lamps, a dedicated UV intensity sensor, a control panel and an automatic cleaning mechanism. At a flow of 28.8 L/s
and a UV transmittance of 85%, each UV unit is able to provide a minimum UV dosage rate of 40 milli-Joules per
centimetre squared (mJ/cm2). Air is automatically vented from each reactor by an air relief valve. SCADA-controlled
pneumatic valves are installed both upstream and downstream of the reactors to allow/stop flow through each reactor
and to isolate a specific reactor. The UV units operate on automatic dose-pacing and are programmed to shut down
and become isolated should UV dosage fall below the 40 mJ/cm2 necessary for primary disinfection {the normal
operational set-point is 50 mJ/cm2). A UV transmittance meter is installed on the combined header downstream of
the UV systems and is linked to the individual UV system controls for UV dosage calculation purposes and to the
SCADA system for monitoring and trending.

A continued description of the treatment process follows directty below under "Site (Name): TREATED WATER
CONTINUED"

Site (Name): TREATED WATER CONTINUED

Type: Treated Water POE Sub Type: Treatment Facility

Commaents:

Following UV disinfection, the treated water from each UV unit combine into one pipe where a solution of 12% sodium
hypochlorite is injected prior to water entering fwo 409m? below grade (818 m3 total capacity), baffled treated water
reservoir where chlorine contact time is afforded. The chlorination system consists of chemical storage tanks with spill
containment and two chemical metering pumps {duty/standby) each with nameplates indicating a pumping capacity of
26 L/h. The chemical metering pumps alternate duty and standby position, are equipped with auto-switchover

Report Generated for stanisdo on 16/02/2018 (dd/mmiyyyy) Page 4 of 26
Site #: 220001076

VICTORIA HARBOUR DRINKING WATER SYSTEM

Date of inspaction: 20/12/2017 (dd/mmiyyyy)



g) Ministry of the Environment and Climate Change
. Inspection Report
Ontario F g

capabilities, and operate under flow-pace with the total treated water flow from the sum of the four filtered water
Krohne flow meters. Water enters one end cf the reservoir and travels along three baffles in each chamber before
entering the high lift pump well which has a capacity of 80 m®,

Water is discharged to the distribution system via three 60 horsepower vertical turbine pumps, each rated at
approximately 47.2 L/s at 71 m TDH, and one submersible jockey pump rated at 2 L/s at 45 m TDH. The high lift
pumps operate in a lead/lag/standby configuration with a maximum of two pumps in operation. Under nermal
operation, the high lit pumps are controlled automatically through the SCADA system based on the water levels in
the Victoria Harbour standpipe. The pumps are configured to shut down should the reservoir level drop below 1.0
metre, in order to protect the high lift pumps and to provide sufficient chlorine contact time. Water conveyed into the
distribution system is measured by a flow meter installed on the discharge header leaving the WTP and entering into
the distribution. The flow meter is linked to SCADA for monitoring and trending purposes. A continuous chlorine
analyzer continuously draws a sample of treated water from the effluent of the high lift chamber, prior to being
discharged to the distribution system. The chlorine analyzer is linked to SCADA for continuous monitoring, alarming
and reporting purposes.

Wastewater generated during the sedimentation, filtration, backwash and cleaning cycles Is directed to the sanitary
sewer system, after neutralization where required.

A 545 KW emergency standby diesel generator, equipped with an automatic transfer switch, is located inside the
WTP. The generator can provide emergency power to all equipment in the WTP and the LLPS. The 6,500 L diesel
fuel storage tank has concrete spill containment.

Site (Name):  PORT McNICOLL (TALBOT) BOOSTER PUMPING AND RECHLORINATION STATION

Type: Other Sub Type: Booster Station

Comments:

The Port McNicoll (Talbot) Booster Station, which houses a rechlorination system and booster pumps, serve
consumers in the Bay Berry Estates and Midland Bay Woods subdivisions. Approximately 360 persons are served in
those respective communities by the booster station. The equipment consists of cne jockey pump, rated at 20 L/s at
36 m TDH, three split case centrifugal pumps, each rated at 40 L/s at 55 m TDH, complete with a 350 mm diameter
suction head discharging to a 250 mm diameter common header. Water discharged from the booster station is
measured by a flow meter linked to SCADA for trending and chemical control purposes. Pressure transmitters are
installed on both the inlet and outlet piping and are linked to SCADA for monitoring, control and alarming purposes.
The booster pumps are operated to target a discharge pressure of 450 kiloPascals (kPa).

Secondary disinfectant residual is maintained by a rechlorination system using sodium hypochlorite solution. A
[...]
b) Schedule 16 of O.Reg.170/03.

By no later than March 31, 2018, the Township of Tay shall verify in
writing via email to the undersigned Provincial Officer, that the review
of items a) and b) listed above was completed by all specified
personnel.

The printed full names and signatures of all personnel who completed
the review shall be included in the written verification.

The Township should also consider reviewing, and modifying if need
be, SOP Element 8.1 to ensure its accurateness as it relates to the
requirements of O.Reg.170/03 Schedule 16 and Section 18 of the Safe
Drinking Water Act, 2002.”

The Township addressed the Ministry’s concerns and reviewed procedures
with staff to meet the M.O.E.C.C. requirement.

The Rope DWS received a final inspection rating of 95.95% from the
M.O.E.C.C. and a risk rating of 4.05%.

FINANCIAL/BUDGET IMPACT:
There are no direct financial impacts associated with this report.

CONCLUSION:
This report provides Council with the M.O.E.C.C. annual inspection report
and notes the non-compliance items and inspection rating.

Public Works 2 March 14, 2018
Report No. PW-2018-23



Prepared By: Mike Emms, Water/Wastewater Superintendent

Recommended By:

Peter Dance
Director of Public Works

Reviewed By:

Robert J. Lamb, cEcD, Ec.D.
Chief Administrative Officer

Date: March 6, 2018

Date: March 6, 2018

Public Works
Report No. PW-2018-23

March 14, 2018



Ministry of the Environment and Ministére de Environnement ot de '\ »
Climate Change PAction en matidre de changement »—
climatique } >
Drinking Water and Environmental . . - ’. 1
Compliance Division Division de [a conformité en matiére d'eau V n a r I O
Barrie District Office potable et d’environnement
Unit 1201 Bureau du district de Barrie
54 Cedar Polnte Drive Suresy a0 _
Barme ON L4N 5R7 54, chemin Cedar Pointe
Barrie (Ontario) L4N 5R7
March 5, 2018

The Corporation of the Township of Tay
450 Park Street, P/O/ Box 100
Victoria Harbour, Ontario LOK 2A0

Attention: Mr. Robert Lamb, Chief Administrative Officer

Re: Rope Drinking Water System
2017 Communal Drinking Water Inspection Report # 1-F6KVP

Please find attached the Ministry of the Environment and Climate Change’s final inspection
report for the above facility. The report provides an assessment of compliance with applicable
legislation, Licences, Permits and any other control documents.

In order to measure individual inspection results, the Ministry has established an inspection
compliance risk framework based on the principles of the Inspection, Investigation and
Enforcement Secretariat and advice of internal/external risk experts. The Inspection Summary
Rating Record (IRR), included as an appendix to this report, provides the Ministry, the system
owner and the local Public Health Units with a summarized guantitative measure of the drinking
water system’s annual inspection and regulation water quality testing performance.

Section 19 of the Safe Drinking Water Act (Standard of Care) creates a number of obligations for
individuals who exercise decision-making authority over municipal drinking water systems.
Please be aware that the Ministry has encouraged such individuals, particularly municipal
councillors, to take steps to be better informed about the drinking water systems over which they
have decision-making authority. These steps could include asking for a copy of this inspection
report and a review of its findings. Further information about Section 19 can be found in
“Taking Care of Your Drinking Water: A guide for members of municipal council” (PIBS
7889¢) found under “Resources™ on the Drinking Water Ontario website at

www.ontario.ca/drinkingwater .”

Sincerely,
LS Do

Donna Staniscia, Provincial Officer
Drinking Water and Environmental Compliance Division
Barrie District Office, Ministry of the Environment and Climate Change

cc.
Peter Dance, Director of Public Works, Township of Tay

Michael Emms, Water and Wastewater Superintendent

Medical Officer of Health, Simcoe Muskoka District Health Unit

Manager, MOECC Licencing and Approvals Branch

Area Officer, Ministry of Natural Resources — Southern Region, Bracebridge Office
MOECC Barrie District Office File

Severn Sound Environmental Association



) L Ontario

Ministry of the Environment and Climate Change

ROPE DRINKING WATER SYSTEM
Inspection Report

Site Number: 220011323
Inspection Number: 1-F6KVP
Date of Inspection: Jan 30, 2018

Inspected By: Donna Staniscia




Ministry of the Environment and Climate Change
inspection Report

& >Ontario

OWNER INFORMATION:

Company Name: TAY, THE CORPORATION OF THE TOWNSHIP OF

Street Number: 450 Unit Identifier:

Street Name: PARK St

City: VICTORIA HARBOUR

Province: ON Postal Code: LOK 2A0

CONTACT INFORMATION

INSPECTION DETAILS:
Site Name: ROPE DRINKING WATER SYSTEM
Site Address: 204 RUTA RD WAUBAUSHENE LOK 2C0
County/District: Tay

MOECC District/Area Office:
Health Unit:

Barrie District
SIMCOE MUSKOKA DISTRICT HEALTH UNIT

Conservation Authority:

MNR Office:

Category: Small Municipal Residential

Site Number: 220011323

Inspection Type: Unannounced

Inspection Number: 1-F6KVP

Date of Inspection: Jan 30, 2018

Date of Previous Inspection: Nov 03, 2016
COMPONENTS DESCRIPTION

Site (Name): MOE DWS Mapping

Type: DWS Mapping Paint Sub Type:

Site (Name): RAW WATER

Type: Source Sub Type: Surface

Comments:

The Rope Water Treatment Plant (WTP) draws water from the Severn Sound in Georgian Bay, which forms part of
Lake Huron. The intake structure is located approximately 460 metres from shore in approximately 2.3 metres of
water. The intake structure consists of a 300 mm diameter stainiess steel intake screen which is connected to a 2.82
m long, 200 mm diameter stainless steel pipe that is in tum connected to the 100 mm diameter intake pipe. Raw
water is directed by gravity through the intake pipe which consists of approximately 507 m of 100 mm diameter
polyethylene enclosed in 127 mm diameter galvanized steel pipe casing extending from the intake structure to the low
lift pumps. The intake pipe is reportedly inspected and cleaned on an annual basis.

A 12 mm diameter polyethylene tube attached to the outside of the intake pipe is used to feed chlorine for the
provision of zebra mussel control and pre-chlorination. The zebra mussel control chlorination system consists of a
100 Litre (L) sodium hypochlorite solution storage tank and one chemical metering pump, located within the WTP and
used to feed sodium hypochlorite solution via the feed line to the intake structure. The zebra mussel control system is
operated on a seasonal basis when raw water temperature exceeds 16 degrees Celsius or more frequently if

Report Generated for stanisdo on 02/03/2018 (da/mm/yyyy)
Site #: 220011323

ROPE DRINKING WATER SYSTEM

Dats of Inspection: 30/01/2018 (dd/mm/yyyy)

Page 2 of 18



g> Ministry of the Environment and Climate Change
. Inspection Report
Ontario

observations and inspections warrant. When zebra mussel control is necessary, the chemical metering pump is put
into the Auto position which interlocks operation of the metering pump with the operation of the low lift pump controls.

Site (Name): LOW LIFT PUMP STATION

Type: Source Sub Type: Surface Water

Comments:

The low lift pumping system consists of two low lift submersible pumps, each rated at 5 L/s at a total dynamic head of
22.9 m. The low lift pumps are set in 200 mm diameter vertical steel casings with a 100 mm diameter vertical intake
swab launcher pipe. A 100 mm diameter raw water discharge header connects the low lift pumps to the water
treatment plant. Gate valves provide isolation control on the process pipe. Operation of the low lift pumps is controlled
by the level in the treated water clear well. The pumps are called to service and shut down when the water level in the
clear well hits operator-adjustable levels. The pumping volumes and flow rates from the low lift pumps are monitored
on the raw water supply line to each membrane train in the water treatment plant.

Site (Name): TREATED WATER

Type: Treated Water POE Sub Type: Pumphouse

Comments:

The Rope WTP is located at 204 Ruta Road in Waubaushene, Tay Township. The facility is situated above the
treated water reservoir and contains all water treatment works, high lift pumps and controls. Treatment for the Rope
Drinking Water System consists of seasonal pre-chlorination for zebra mussel control, chemically-assisted membrane
filtration, Ultraviolet (UV) irradiation, and chlorination for secondary disinfection.

The filtration component of the works consists of two membrane trains, each consisting of oneZENON Environmental
EC-04 enhanced coagulation skid and one ZENON Environmental MDW-04 packaged membrane water treatment
plant. Each membrane train is rated at 274 cubic metres per day (m*day), providing 100% redundancy. Each
enhanced coagulation skid consists of a coagulant tank, flocculation tank, coagulant injection system, and a pH
adjustment system. The coagulant, PolyAluminum Chloride {SternPAC) s injected into the 75 mm raw water feed
line. A static mixer effectively mixes the coagulant in the raw water. Sulphuric acid can be injected into the 75 mm
raw water feed line prior to the coagulant injection point for pH control. The pH adjustment system is only
intermittently used in response to a significant change in raw water pH. The flocculation tank includes a flocculator
which slowly mixes the coagulated water to produce floc which can then be filtered from the water by the membranes.

Each membrane water treatment train consists of a membrane tank, aeration blower, permeate pump, backwash tank
and pump, and human machine interface (HMI) control panel. Each membrane tank includes a membrane cassette
assembly consisting of three ZeeWeed "Outside-In", immersed hollow fiber filtration modules, and one spare module
space. The membranes have a pore size of 0.1 microns, capable of removing particulate matter including Giardia
cysts and Cryptosporidium cocysts. The permeate pump draws water through the membranes and to the UV
disinfection units. The backwash pump reverses the flow of water through the membranes for periodic cleaning
(backpulse) using water from the backwash tank. After backpulsing, permeate is diverted to the backwash storage

tank.

An on-line turbidimeter is installed on each membrane train and supplied with permeate (filtered effluent) on a
continuous basis. The turbidimeters are equipped with 4-20 milli-Amp (mA) outputs linked to the Programmable Logic
Controller (PLC) for alarming and control purposes, as well as to the Supervisory Control And Data Acquisition
(SCADA) system for trending. The HMI control panei displays readings for the influent and effluent flow rate and total
flow for each membrane train, as well as turbidity and pressure readings. The membrane system is automatically
controlled by the level in the membrane tank. The membrane trains are configured to shut down should set points for
water levels, turbidity, pressure or UV intensity be exceeded.

Permeate is directed to the primary disinfection system prior to entering the clear well. The primary disinfection

Report Generated for stanisdo on 02/03/20118 (dd/mm/yyyy) Page 3 of 19
Site #: 220011323

ROPE DRINKING WATER SYSTEM

Date of Inspection: 30/01/2018 (dd/mmiyyyy)




Ministry of the Environment and Climate Change

)=
z }r_>on tar|o Inspection Report

system consists of two Trojan UV Swift SC B-04 disinfection units, only one of which is ‘on duty’ at any given time.
Both units are rated for a flow of 274 m¥day with a wave length illumination of 254 nanometers and a light flux of at
least 40 milli-Joules per square centimeter (mJ/cm2). Each UV unit consists of a stainless steel reactor chamber
housing four low pressure amalgam lamps in protective quartz sleeves, a UV intensity sensor and a HMI. Each
control panel displays readings from the UV intensity sensor and the individual lamp status indicators, as well as a
running hour meter. The control panel is linked with the controls for the membrane filtration trains and configured to
alarm and shut down the membrane trains should UV intensity fall below factory calibrated setpoint necessary to
ensure a dosage of 40 mJfcmz2 for primary disinfection purposes. The UV control panel is also linked to the SCADA
system. The disinfection chlorination system consists of two 100 L sodium hypochlorite solution storage tanks and
two chemical metering pumps with nameplates indicating rated capacities of 4.9 Lthr. Sodium hypochlorite solution is
injected after UV disinfection, prior to the discharge of treated water into the clear well with contact time. The
chemical metering pumps are automatically conirolled on start-up of the membrane trains. The metering pumps
operate at an operator-adjustable fixed rate. The metering pumps alternate duty, and are configured for automatic
switch-over should the duty pump fail. Treated water discharges into the 50.5 m?® capacity reinforced concrete clear
with contact time. The tank also serves as a storage reservoir. it is located entirely within the footprint of the
pumphouse. Treated water is discharged to one end of the clear well and the high lift pumps draw from the opposite
end. There is an overflow to ground 3.0 metres from the south wall and a flanged drain pipe 1.5 m from the south
wall. The overflow pipe is above ground and protected by two screens. Treated water is conveyed to the distribution
system by three variable speed high lift pumps: two rated at 5 L/s at 46 m TDH and one rated at 2 L/s at 45 m TDH
via a 50 mm to 100 mm diameter treated water discharge header.

One continuous on-line analyzer measuring free chlorine residual concentration and a particle counter are supplied
with a treated water sample from the high lift discharge. The chlorine analyzer monitors chlorine residual for primary
and secondary disinfection purposes. The particle counter is intended to monitor particulate in the water for
membrane integrity purposes. Each of the analyzers is equipped with a 4-20 mA output for continuous monitoring and
alarming purposes.

One 80 kW standby diesel generator is installed within the pumphouse and is designed to power key components of
the works during power interruptions.

Site (Name):  WASTE WATER TREATMENT

Type: Other Sub Type: Other

Comments:

Residual particulate from the membrane backpulsing is sent to a backwash sump pit. The sump pit discharges by
gravity to a 41 m® underground backwash settling tank located outside and to the west of the water treatment plant.
The backwash settiing tank provides the time necessary for solids to settle. A supernatant pump rated at 2.5 L/s ata
total dynamic head of 5 m discharges the supemnatant to an adjacent drainage ditch where it flows overland by gravity
to Georgian Bay. Settled sludge is removed periodically from the backwash settling tank by a vacuum truck and
disposed of at the Victoria Harbour Water Pollution Control Plant for further treatment.

Site (Name): DISTRIBUTION (WATER INSPECTION)

Type: Other Sub Type: Other

Comments:

The Rope Drinking Water System serves a population of approximately 70 persons (26 equivalent residential units).
There are no institutional, commercial or industrial properties served by the system. The distribution system consists
of approximately 430 metres of four and six inch PVC water mains, seven main isolation valves and four hydrants.
The four hydrants in the system are used for system maintenance only, and are not capable of fire protection. There
are no storage facilities associated with the distribution system.

Report Generated for stanisdo on 02/03/2018 (dd/mm/yyyy} Page 4 of 19
Site #: 220011323

ROPE DRINKING WATER SYSTEM

Date of Inspection: 30/01/2018 (dd/immiyyyy)



Ministry of the Environment and Climate Change

g >Ontar |0 Inspection Report

INSPECTION SUMMARY:

Introduction

* The primary focus of this Inspectlon is to confirm compllance with Ministry of the Environment and Climate
Change (MOECC) legislation as well as evaluating conformance with ministry drinking water related
policies and guidelines during the inspection period. The ministry utilizes a comprehensive, multi-barrier
approach in the inspection of water systems that focuses on the source, treatment and distribution
components as well as management practices.

This drinking water system is subject to the legislative requirements of the Safe Drinking Water Act, 2002
(SDWA} and regulations made thereln, including Ontario Regulation 170/03, "Drinking Water Systems”
(O.Reg. 170/03). This inspection has been conducted pursuant to Section 81 of the SDWA.

This report is based on a "focused" inspection of the system. Although the inspection involved fewer
activities than those normally undertaken in a detailed inspection, it contained critical elements required to
assess key compliance issues. This system was chosen for a focused inspection because the system's
performance met the ministry's criteria, most importantly that there were no deficiencies as identified in
0.Reg. 172/03 over the past 3 years. The undertaking of a focused inspection at this drinking water system
does not ensure that a simllar type of inspection will be conducted at any point In the future.

This inspection report does not suggest that all applicable legislation and regulations were evaluated. It
remains the responsibility of the owner to ensure compliance with all applicabie legislative and regulatory
requirements.

The Rope Drinking Water System (DWS) is a surface water system which services the Rope subdivision, with a
population of approximately 70 persons (26 residences), located in the community of Waubaushene, Township of
Tay.

The DWS consists of both treatment and distribution subsystems; and both are owned and operated by the
Corporation of the Township of Tay, hereinafter referred to as the Township. The Rope DWS is categorized as a
Small Municipal Residential drinking water system, as defined and regulated under the Safe Drinking Water Act,
2002 (SDWA) and regulations made therein, including Ontario Regulation (O.Reg.)170/03.

The Rope DWS is comprised of the Rope Water Treatment Plant (WTP), classified as a Class || Water Treatment
subsystem, and the Rope distribution system, classified as a Class | Water Distribution subsystem. The distribution
system consists entirely of residential service connections. The source water for the Rope WTP is drawn from
Severn Sound of Georgian Bay, Lake Huron. Treatment at the Rope WTP consists of seasonal pre-chlorination for
zebra mussels, chemically-assisted membrane filtration, ultraviolet (UV) disinfection and chlorination for secondary
disinfection.

On January 30, 2018, Provincial Officer Donna Staniscia, conducted an on-site physical inspection of the Rope
DWS. The inspection also included a review of relevant documents and data. This inspection report encompasses
an inspection review period between November 3, 2016 and January 30, 2018. This inspection was conducted
pursuant to section 81 of the Safe Drinking Water Act in order to assess compliance with the requirements of
0.Reg.170/03.

During the inspection review period, the Township was operating under the following control documents:
Permit to Take Water (PTTW): 2756-8UKPGS;

Municipal Drinking Water Licence (MDWL): 128-101 Issue #4;

Drinking Water Works Permit (DWWP): 129-201 Issue #2.

Report Generated for stanisgo on 02/03/2018 (dd/mm/yyyy)} Page 5 of 19
Site #: 220011323

ROPE DRINKING WATER SYSTEM

Date of Inspection: 30/01/2018 {dd/mm/yyyy)




ﬁ> Ministry of the Environment and Climate Change
. Inspection Report
Ontario
In ion

Capacity Assessment

= There was sufficient monitoring of flow as required by the Municipal Drinking Water Licence or Drinking
Water Works Permit issued under Part V of the SDWA.

Through the PTTW, DWWP and the MDWL, the Township is required to have continuous flow measurement and
recording for:

1) the flow rate and daily volume of water takings from Georgian Bay — Lake Huron;

2) the flow rate and daily volume of water entering and leaving each of the two membrane filtration system trains;
3) the flow rate and daily volume of water entering and leaving each of the two UV disinfection systems;

4) the flow rate and daily volume of treated water that flows from the treatment subsystem(s) to the distribution
system.

There are five flow meters installed at the Rope WTP. A raw water flow meter is located on the supply line to each
of the two membrane filter trains. The sum of these two flows is equivalent to the raw water takings. A membrane
filtration flow meter is located on the outlet from each membrane filter train, after the fill-line to the backwash pulse
tank but before the backwash waste line. A treated water flow meter is located after the treated water clearwell and
prior to the distribution system and is equivalent to the flow rate of treated water entering the distribution system.

The flow meters are linked to the Supervisory Control And Data Acquisition (SCADA) system for monitoring and
trending purposes. The flow rates are continuously measured and recorded. The records maintained include the
total daily volume, minimum/maximum/average flow rates and the number of hours per day that low and high lift
pumps are in operation. These records are maintained electronicaliy, as well as within the facility record keeping
mechanisms, and can be used to determine daily, weekly, monthly and annual trends.

» The owner was in compliance with the conditions associated with maximum flow rate or the rated capacity
conditions in the Municipal Drinking Water Licence issued under Part V of the SDWA.

Condition 1.2 and Table 2 of Schedule C of the Municipai Drinking Water Licence 128-101 state that the maximum
fiow rate of water that flows into the membrane filtration system {each train) shall not exceed 2.5 litres per second
(/s); and the maximum flow rate into the UV system (each unit) shall not exceed 3.2 I/s. Filter flow is set seasonally
such that filter flow during the winter months is around 0.5L/s and during the summer months is around 0.8L/s,

Condition 1.1 and Table 1 of Schedule € of the Municipal Drinking Water Licence 129-101 state that the maximum
daily volume of treated water that flows through the membrane filtration system (each train) shall not exceed the
rated capacity of 216 cubic metres per day (m3/d); and that the maximum daily volume of treated water that flows
through the UV system (each unit) shall not exceed the rated capacity of 274 m3/d.

A review of records and daily volume trending data indicate that the prescribed rated capacities and the maximum
flow rates were not exceeded during this inspection review period. For this inspection review period, the maximum
raw water daily taking occurred in December 2016 and was 89 m3, approximately 36% of the permitted takings as
per the PTTW; the maximum treated water flow through the filters/UV system was 58m3, approximately 22% of the
rated capacity (based on the UV system capacity).

Treat Processes

s The owner had ensured that all equipment was installed in accordance with Schedule A and Schedule C of
the Drinking Water Works Permit.

A detailed description of the Rope DWS is set out in Schedule A of the Drinking Water Works Permit 129-201
(Issue 1). Based on observations made during the physical inspection, the system description contained with the
Permit appears to be accurate and up-to-date.

Report Generated for stanisdo on 02/03/2018 (dd/mmiyyyy) Page 6 of 19
Site #: 220011323

ROPE DRINKING WATER SYSTEM

Date of Inspection: 30/01/2018 (dd/mm/yyyy}



Ministry of the Environment and Climate Change

&>On tariO Inspection Report

Treatment Processes

The owner/operating authority was in compliance with the requirement to prepare Form 2 documents as
required by their Drinking Water Works Permit during the inspection period.

A Hach bubble trap was installed on the influent line to each 1720E Hach turbidity analyzer in order to obtain more
accurate turbidity readings. A Form 2 was prepared and signed as required.

Records Indicated that the treatment equipment was operated In a manner that achieved the design
capabilities required under Ontario Regulation 170/03 or a Drinking Water Works Permit and/or Municipal
Drinking Water Licence issued under Part V of the SDWA at all times that water was being supplied to
consumers.

Section 1.4 of Schedule 1 of O.Reg.170/03 requires that the Owner of a drinking water system that obtains water
from a surface water supply ensures the provision of water treatment equipment that is designed to be capable of
chemically-assisted filtration or an equivalent, and is designed to be capable of achieving primary disinfection in
accordance with the Ministry's "Procedure for Disinfection of Drinking Water in Ontario” (Procedure of Disinfection)
including at least 99% (2 log) removalfinactivation {R/) of Cryptosporidium oocysts (Crypto), at least 99.9% (3 log)
R/l of Giardia cysts (Giardia), and at least 99.99% (4 log) R/l of viruses by the time water enters the distribution
system; and of which at least 0.5-log removal/inactivation of Giardia and 2-log R/l of viruses must be provided
through the disinfection portion of the overall treatment process.

Treatment at the Rope WTP consists of membrane filtration, UV disinfection and chlorination. Schedule E of the
MDW.L specifically lists the log removal/inactivation credits assigned to each individual treatment process in-place
at the WTP. Both Schedule E of the MDWL and the Procedure for Disinfection list certain criteria specific to each
treatment type (i.e. membrane filtration, UV and chlorination) that must be met in order to achieve the respective log
removalf/inactivation credits.

There are two membrane filter trains at the WTP, each rated at 2.5 /s, running in parallel and providing 100%
redundancy. A coagulant system is in-use with the membranes. Each enhanced coagulation skid consists of a
coagulant tank, flocculation tank, coagulant injection system, and a pH adjustment system. The coagulant,
PolyAluminum Chloride (StemPAC) is injected into the raw water feed line. A static mixer effectively mixes the
coagulant in the raw water. The flocculation tank includes a flocculator which slowly mixes the coagulated water to
produce floc which can then be filtered from the water by the membrane filters. The two membrane fiiter trains at
the Rope WTP back-pulse every 15 minutes for 20 seconds and upon start-up of the low Iift pumps. Backwash
water is directed to a settling tank which is pumped out when it reaches a certain depth. Fiiters are cleaned in place
with sodium hypochlorite and citric acid when necessary (approximately every six months), based on the pressure
gradient across the filters (.e. when the transient membrane pressure (TMP) reaches -10 psi).

Each of the two membrane filter effluent lines at the Rope WTP is equipped with an online continuous Hach 1720E
turbidity analyser. A dedicated turbidimeter has been installed on the outflow line of each membrane filter. Each
fitter is set to alarm and notify an Operator should the turbidity reach 0.2 NTU. In order to monitor the filtrate
turbidity against the required monthly performance criteria, each day the total number of turbidity readings above
0.1 NTU is calculated as a daily percentage using the SCADA data; at the end of the month, the monthly
percentage is calculated. Further sufficing regulatory and Approval requirements, manual direct integrity testing
{i.e. pressure decay test) is performed on the membranes once per week. An online LaserTrac Model PC 2400 D
particle counter is installed on the filtered water line to the UV disinfection units but is not currently being used.
According to the records and trending data, the performance criteria for filtered water turbidity of less than or equal
to 0.1 NTU in 99% of measurements each month was not met during the inspection review period.

See Other Inspection Findings

There are two Trojan UV Swift SC B04 units installed at the Rope WTP. Each unit is capable of supplying a
minimum required UV dose of 40 mJ/cm2 at the designed maximum flow rate of 3.2 L/s (or approximately 11.0

Report Generated for stanisdo on 02/03/2018 (dd/mm/yyyy) Page 7 of 19
Site #: 220011323

ROPE DRINKING WATER SYSTEM

Date of Inspection: 30/01/2018 (dd/mm/yyyy)




Ministry of the Environment and Climate Change

E;:> 1 Inspection Report
Ontario

Treatment Processes

m3/hour). Typical flow rates are approximately 0.5 L/s, directed towards the UV units. The UV units operate on a
UV intensity set point

control strategy and are configured to shut down if the UV intensity falls below 27.5 watts per centimetre squared
(W/cm2). This ensures that the minimum required dosage of 40 mJ/cm2 is provided at all times when water flows
through the units. Further sufficing the assignment criteria listed in the MDWL and the Procedure for Disinfection,
the UV sensors are validated against a reference UV sensor each month and annually against a Master Reference
Assembly. A review of SCADA data and records indicate that the UV system achieved the assigned log
inactivation credits as per Schedule E of the MDWL and achieved primary disinfection by UV in accordance with the
Procedure for Disinfection.

After the UV disinfection system, the water is injected with a sodium hypochlorite solution prior to entering the clear
well. The 50.5 m3 clear well, without baffles, provides sufficient contact time prior to discharge into the distribution
system via the three variable speed high lift pumps (HLPs). Normal operation is one HLP. A continuous on-line
chlorine analyser is linked to the SCADA for monitoring, alarming and recording. Should the chlorine residual fall
below the low residual set-point and/or should the depth in the clear well fall below the low level set-point, an alarm
will sound and an Operator will be notified. There is no automatic shut-down associated with low chiorine residual.
A review of records and SCADA trending indicates that at all times during the inspection review period, the CT
provided was greater than the CT required to achieve the log removal credits assigned to the chlorination system
used for primary disinfection.

Overall, a review of records indicated that all the treatment equipment was operated in a manner that achieved the
design capabilities required under O.Reg.170/03, the MDWL and the Procedure for Disinfection at all times that
water was being supplied to consumers during this inspection review period.

¢ Records confirmed that the water treatment equipment which provides chlorination or chioramination for
secondary disinfection purposes was operated so that at all times and all locations in the distribution
system the chlorine residual was never less than 0.05 mg/l free or 0.25 mg/l combined.

In addition to primary disinfection, the chlorination system in-place at the WTP is also used to provide secondary
disinfection. The system provides and maintains the free available chiorine residual necessary for secondary
disinfection purposes intended to reduce the potential for microbial re-growth within the distribution system, and in
accordance with section 1-5 of Schedule 1 O.Reg.170/03.

During the inspection review period, a free chlorine residual test was conducted at one location in the distribution
system on every week day, with the exception of statutory holidays. The results of the tests are recorded on the
form "Tay Water Treatment and Distribution Systems, Daily Test — Rope”. Free chlorine residuals are also
measured at the same time and same location as the collection of samples in the distribution system for
microbiological analysis.

Records reviewed indicate that the free chlorine residual within the distribution system was never less than 0.05
mg/.

e The primary disinfection equipment was equipped with alarms or shut-off mechanisms that satisfied the